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B H

Statement

A T A B AR T HY A HE N R B TE AL

This report is invalid without the special seal for report of Lionaces and the
signatures of approver.

AR TR SO R e R
This report is invalid if it is blotted out and deleted.
ZAE AT S R T N T YRR & 2 HE T H 3R m] 4 H .

If the applicant has any questions about results, shall submit to Lionaces within 15
days.

A AU 5 7 I A A7

This report is responsible for the sample provided by the client only.
RERBALVER], AFER D E ) ARG BN

This report shall not be reproduced except in full,or extracted,without the written
approval of Lionaces.

RACRAL LN SR PR A BURL, AR R REE . S8, B4R, K
BEICA A BRI A T S BRI IR AL, A AL AR IAE (T AR 5 5T
.

\JH

o

The applicant must provide samples and materials truthfully. All of information
such as product information, parameters, drawings, components, etc. are
provided by the applicant. Otherwise we will not take on any relevant
responsibilities for this report.
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1. ¥R Sample Description

LRy B TR Al PR 12501012
Sample Name Lithium-ion Polymer Battery Model Name
HL It KA FRI AR
Battery specification 3.7V, 40mah QA8 Wh Trade mark N/A
R TT P
Composing mode B1P Mass of battery 0.88¢
CEMI DU AN lin SYTRZN FL It RS . x
Battery appearance Approximate Golden Cuboid Battery Size 9.5 mm™3.4mm
H It 2R Y A 78 H LA B
Battery Type Rechargeable Single Cell Lithium-ion Battery
MR8 = GEDI T Sk B R 5 BR A
Testing laboratory Shenzhen Lionaces Technology Co., Ltd.
- PRI T 5 22 DX B8 AT AL DX AR 32 LI X B6 # 301
T Hh o ) . . .
Testing Address 301, Building B6, Junfeng Industrial Zone, Yonghe Road, Heping Community, Fuhai
Street, Baoan, Shenzhen, Guangdong, China
1% Telephone 0755-28280690 M6 Email service@lionaces.com
M1k website www.lionaces.com
TR RIITH &5 BE A IR A 7
Applicant Shenzhen Jin yu zhou Energy Co., Ltd.
. TRIIT A DOVL AT TE S B A G AN B IUR Lol fd A #R 2 4%
B A I + ¥ | ; ; S
. A Building 2nd Floor, Jin Herui Industrial Area, Tang Qian Village, Guanlan, Longhua
Applicant address S
New Disrtict, Shenzhen
SR Y2 PRI 451 R A PR A 7
Manufacturer Shenzhen Jin yu zhou Energy Co., Ltd.
NVAS ‘,f,k‘\ I‘]“‘ Sk 3 2L 5 Ly = 3)
H 2 8 37 M BRINTI e A5 DXV TR AT 38 I A S AR UR Tk b A R 2 %

Manufacturer address

A Building 2nd Floor, Jin Herui Industrial Area, Tang Qian Village, Guanlan, Longhua
New Disrtict, Shenzhen

Hi 15 Telephone 0755-28230503 HEFE Email 654897218@qqg.com
M1k website http://www.szsjyze.cn/
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2. MiAtrHE Standard

BeAE GRIGFPRAEF MY (B 7 g7 1) 38.3 15
UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Amend1/Subsection 38.3

3. MR E K46 Test Item And Conclusion

MHARTTH Item T RE 405 Samples Number 454 Conclusion
38.3.4.1 = E Y Altitude simulation T Pass
38.3.4.2 i [Z A% Thermal test it Pass
38.3.4.3 #Z 5 Vibration Z1~2Z5, X1~X5 i Pas

38.3.4.4 phifi Shock Wit Pass
38.3.4.5 4k % External Short Circuit it Pass
38.3.4.6 #tJk Crush Z26~210, X6~X10 Eit Pass
38.3.4.71d /& 7t i Overcharge Z11~Z14, X11~X14 it Pass
38.3.4.8 sl i fi. Forced discharge Z15~Z24, X15~X24 it Pass

Z2 A A IR EE SR, s H (38.3.3(f) AT 38.3.3(g):A~id H

Reference to assembled battery testing requirements, if applicable (i.e., 38.3.3(f) and 38.3.3(g)): Not applicable
i3 Notes: P--Pass; N/A--4i& ] not applicable; Y--Yes; N--No;

Z1~Z5. Z11~Z14: F—AN R A SR RN HEih; Batteries at first cycle in fully charged states;

26~Z10: FE— TR R 50% it FiE mEAR SR EIbE; Cells at first cycle at 50% of the design rated capacity;

Z15~Z24: F—AFeCE Y 5E A BOEIR S b, Cells at first cycle in fully discharged states;

X1~X5. X11~X14: 25 780 R G 52 78 HURAS 1) sty Batteries after 25 cycles ending in fully charged states;

X6~X10: 25 MRS 1 50% e 1 H 4 e A sk AS 1 LS ; Cells at after 25 cycles at 50% of the design rated capacity;
X15~X24: 25 NFEHCE B G 52 iR S R Hith;  Cells after 25 cycles ending in fully discharged states.

BRI S (A EXTaR s mrgElds: wWIeMirETN) 38.3 mHIEK.

The submitted samples complied with UN Manual of Tests and Criteria, Part Ill, sub-section 38.3.

RAS: V1.0
e H 1 e H A 2k H
Receiving Date gazs-02-17 Completing Date po23-03-03 Issue Date 2023-03-06

ER N w; FA%N e - "
Prepared by Checked by %g’ HR Approved by JIJ 4‘)/12.

JEVRAS Livjie Zhou: MK CHEJT Quality Testing Engineer
REW Huiming Zhu: SEIG=ZPE Lab Manager
KR Rick Liu: #ZAZE A\ Authorized Signatory

s 1ead report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued
dguced except in full with our prior written permission. The document is available on request and the brief information for its validation can

be asse: 4 hla and confirmé --\ the website, http://www.lionaces.com

Add: 301, Building B8, Junfeng Industrial Zone, Yonghe Road, Heping Community, Fuhai Street,
f Baoan, Shenzhen, Guangdong, China.
jonaces T%}éh blogy Co., Ltd. Tel: 0755-28280690 E-mail: service@lionaces.com
Website: www.lionaces.com




*-‘-""'" ERAmRITRHRERAT
LA202380201 001U

& 1 IONACES e S 7 5% 19 7

Lionaces Technology Co., Ltd

4. t£5E Fr Sample Photos
Fyh/Battery (JYZ501012 3.7V, 40mAnh, 0.148Wh)
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H:OH/Cell (JYZ501012 3.7V, 40mAh, 0.148Wh)
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5. MR AR HE Test Method And Verdict

%5 %5 Report No.:

LA202380201 001U

B 7 0 It 19 W

— R FhL PR FI90% . 4 56 HhLFE I 5 3R AN ) T 5 4 PR 25 )
00 F A Rt 2

Cells and batteries meet this requirement if there is no leakage,
no venting, no disassemble, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.

B PR WAL R Fl5E
Clause Requirements Result Verdict
38341 | WBl1: WEEA o P

Test 1: Altitude simulation See Table 1
TR F A F I 2E R T 79 AN KT 11 .6kpa A B iR FE 220+5°C 1
FMTIAFAD TN
Test cells and batteries shall be stored at a pressure of 11.6kPa BN,
or less for at least six hour at ambient temperature (20£5C) THER, TR
SR AR TS ER . TR, MR, BT, | B IR
I ELRRAMR IR H B P b AR AR U0 BT I R /N T T | oK
—IREHT R 90% . A 5% HH F ZER ANid H T 58 B RIRAS )k No P
56 H A R 2 leakage, no
Cells and batteries meet this requirement if there is no leakage, vt_antlng, 40
no venting, no disassemble, no rupture and no fire and if the open | disassemble,
circuit voltage of each test cell or battery after testing is not less no ruptu_r ©
than 90% of its voltage immediately prior to this procedure. The and no fire.
requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.
WK 2: BERR W 2
S8 Test 2: Thermal test See Table 2 ’
TR0 FL Y M P 2 S AR R R B A5 T 72 °C 22 C SR TR AR & D
6/, B EAE I 25 T-40° C+2°C M4 N AF i &2 /D 6/
PR A % i e 1 52 2 T 1 i ORI [ ) B g 3073 LA B R i
17, FEFERI0IR, HE A7 156 RV A RV 4 A P 455 T
(20°C#5°C) TAFH24/Nf o X KRB R M it ae, Bk T M
TR0 RN ] 22 2 N S 1278
Test cells and batteries are to be stored for at least six hours at
a test temperature equal to 72+2°C, followed by storage for at least LB,
six hours at a test temperature equal to -40+2°C. The maximum THS, Tl
time interval bet.ween test temperature extremes is 30 minutes. o, TEREA
This procedure is to be repeated until 10 total cycles are complete, FAak
after which all test cells and batteries are to be stored for 24 hours .
at ambient temperature (20 + 5°C). For large cells and batteries the No P
duration of exposure to the test temperature extremes should be at | le@kage, no
least 12 hours. venting, no
disassemble,
ZRAAHIBATIER . B TR, EBRRMTERX, | no rupture
FF HARAN LS FE it B Yt 2 A R 5G 5  T B H RAS /N T HAE T IX and no fire.

The results METvreir s

nnot be \-

{Lionaces Teghyblogy Co., Ltd.

\
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) FHEZER MR R Fl5E
Clause Requirements Result Verdict
Wik3: HW3h W% 3
3.4, P
jasa.s Test 3: Vibration See Table 3

RV AT 2 K THRENLF &, [EAFIE R ARTE, JEReik
BT SERALIRIR D) . PRBDSLIE ESZ BT, X EEIRIRAE 7 25 A0
200 FhZE2I|), FRIRIE] 7 #f2%, #5108 16 b X —4REh AR AU
=ANHAHTEE R BT A AT I R AT 12 I, SO
3N o Ferh—ANIRBN T 1) 0 20 i T T L

Cells and batteries are firmly secured to the platform of the
vibration machine without distorting the cells in such a manner as
to faithfully transmit the vibration. The vibration shall be a
sinusoidal waveform with a logarithmic sweep between 7 Hz and
200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall
be repeated 12 times for a total of 3 hours for each of three
mutually perpendicular mounting positions of the cell. One of the
directions of vibration must be perpendicular to the terminal face.

PEXT IR 4, A REAL 12 Trwi il M Bbal
AN R D), RO 12 T o0 SSE R st CRAS A
ENCE

The logarithmic frequency sweep shall differ for cells and 5y
batteries with a gross mass of not more than 12 kg (cells and small KL,
batteries), and for batteries with a gross mass of more than 12 kg TR, L

(large batteries). A, Johl AN

St RN g N T BRAETE IR, ARER 1ga B, | ORK
ELEIFAR AT 18 #h2k. RIGHIRIBIAIGE 0.8 22K Cafifs 1.6 2 No P
KO, FEHE TR BB A A ] 8g, (JRL N 50 i) . | leakage, no
S5 A BE (R 2 8 g ELEISTAEIY NS 200 2 . venting, no

disassembile,
no rupture
and no fire.

For cells and small batteries: from 7 Hz a peak acceleration of
1gn is maintained until 18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8g, occurs (approximately 50
Hz). A peak acceleration of 8g, is then maintained until the
frequency is increased to 200 Hz.

XPRBYEIA . AN 7 FRZETTAR, TRAF 1gn HISRCKIEEE, E |4
RIEF) 18 Hhzk. RIGHIRIEIRFFE 0.8 =K (EMlFe 1.6 =KD
FEIG AR H 2 B KN IR R 2, (BRFRLN 25 ##28) o ¥k
I AR FFAE 29 BLRRFRIG N3] 200 ##2% o

For large batteries: from 7 Hz to a peak acceleration of 1g, is
maintained until 18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 2gn occurs (approximately
25 Hz). A peak acceleration of 2g, is then maintained until the
frequency is increased to 200 Hz.

FOR A AT e v AL e TR SR e BN EHF R EA.
BIERANTCHEE K, FF HAEAS 10 R it B Rt 2 A 5 = A 3 B 22 e Uy Aot
Rk 56 7 BN A5 0 T AN TR AT X 1k B i L )

The results TR Eis B report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued
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Each battery shall be subjected to a half-sine shock of peak
acceleration depending on the mass of the battery. The pulse
duration shall be 6 milliseconds for small batteries and 11

% 9 W3t 19 W
Lionaces Technology Co., Ltd
B PR WAL R H5g
Clause Requirements Result Verdict
90%. A oK s R LR ANad T 78 4 R AS R 1206 Fe v R R v
A,
Cells and batteries meet this requirement if there is no
leakage, no venting, no disassemble, no rupture and no fire and if
the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure.
The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.
Wik4: wdz W2 4
38.344 =)
Test 4: Shock See Table 4
) R A R 2 P A S SR AR I R B b, SRS
AN Ge Bt 2H R BT A 22 22 T
Test cells and batteries shall be secured to the testing machine
by means of a rigid mount which will support all mounting surfaces
of each test battery.
TN H It TR 48 52 B K03 5 1 50 g Ak R S B [ 6 22 A0 (1) F 12 5%
Wi e BT R It 5 48 52 A KN I3 2 50 gn MK 7 220 1) 11 22
FPH A IR 5% it o
Each cell shall be subjected to a half-sine shock of peak
acceleration of 1509, and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine shock of
peak acceleration of 509, and pulse duration of 11 milliseconds.
A HL 2L ISR RO L £ 5 T 2 S (ISR B (R E RS20 | oys,
o TN L B SN SRR, TR A K | e, T
PRI TSR SERD, R I A S T ELE SR NG | p s
B FoAdk .
Hi it /N WA o i Fir RS2 [R] No P
Battery Minimum peak acceleration Pulse duration leakage, no
150gn BRAREE S IEUME venting, no
2 150gs or result of formula disassemble,
/NEYH - no rupture
6= .
Small ActBfN _ 100850 6ms and no fire.
batteries cceleration (gn)= 2
whichever is smaller
50gn A G R EVIME
50gn or result of formula
KA H 5
1128
Large Accelerati - 3000 11ms
batteries cceleration (gn)= D
whichever is smaller
* FERAH T Mass is expressed in kilograms.

Baoan, Shenzhen, Guangdong, China.
Tel: 0755-28280690
Website: www.lionaces.com

E-mail: service@lionaces.com
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B PR ML R H5g
Clause Requirements Result Verdict
milliseconds for large batteries. The formulas below are provided to
calculate the appropriate minimum peak accelerations.

FEA™ H B P T 2H R AE = A A LR T AL IE TS M A 2 =
Wiy, BEEIERITMEZ =k, g 218kt

Each cell or battery is subjected to three shocks in the positive
direction followed by three shocks in the negative direction of each

of three mutually perpendicular mounting positions of the cell for a
total of 18 shocks.

EOR BB BN GHFR . GEAR. ORI K,
I H A A0 H v B R Vb A A2 150 S5 T FE R AN N T AR HEAT X
R HLE 190%. 5 5% LI O BRANE I T 58 AU R A 1
00 H A Rt 2

Cells and batteries meet this requirement if there is no leakage,
no venting, no disassemble, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.

38.3.45 MR 5. HMERAE RS L% 5 p
"7 | Test 5: External Short Circuit See Table 5

AR 00X e B P T L RN B — B T, DA L AR R T R B A B
B)SIFaE 1) 5T+4°CIIREE o NPT [a) B e T B b B it 28 1 DR/ A
Bit, JEMHBEAT PR IS AR A PRA R AN ATAT Y, T
R LA /NS L 2H 22 /A 5744 °C IR T A7 6 /NI, TR A
AR AL s 20 28 /D FE 57+4°C M N AR 12 /NS o SR L itk
R AL/ 5724 CRIMIE R, N2 — MRS AN T 0.1 BRI
LR 2 A

The cell or battery to be tested shall be shall be heated for a
period of time necessary to reach a homogeneous stabilized
temperature of 57+4°C, measured on the external case. This Tefid s,
period of time depends on the size and design of the cell or battery | JEptzi, i

and should be assessed and documented. If this assessment is not . No
feasible, the exposure time shall be at least 6 hours for small cells

i I
and small batteries, and 12 hours for large cells and large gf?j;?urr: ©
batteries. Then the cell or battery at 57+4°C shall be subjected to and no fire.

one short circuit condition with a total external resistance of less
than 0.1 ohm.

X — R0 2% ALE FELMh B RV 2EL 1 AR SR FE [ B 5744 °C J5 4k 458
FLEE 1 /NI, BT R R B A AP SRR O T R T — 2 s R T
B, FFORFHR %A . KA I FE 2 /D 7R IR BE IR B A AT

This short circuit condition is continued for at least one hour
after the cell or battery external case temperature has returned to
57 £ 4 °C, or in the case of the large batteries, has decreased by
half of the maximum temperature increase observed during the test
and remains below that value.The short circuit and cooling down

Add: 301, Building B8, Junfeng Industrial Zone, Yonghe Road, Heping Community, Fuhai Street,
Baoan, Shenzhen, Guangdong, China.

blogy Co., Ltd. Tel: 0755-28280690 E-mail: service@lionaces.com

Website: www.lionaces.com
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B PR WAL R Fl5E
Clause Requirements Result Verdict
phases shall be conducted at least at ambient temperature.

BRI A E M A SR AR 170°C, FF AR T AR K&
R T 6 NN TR, TR, oK.

Cells and batteries meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble,
no rupture and no fire within six hours of this test.

W 6: B/ E W2 6
Test 6: Impact / Crush See Table 6

B GEHTEARTET 18 Z KM B HEIb)

Impact (applicable to cylindrical cells not less than 18mm in
diameter)

TURE T BTG A R TSE T SR T RO R T L, — 4R 316 BUANEEAN
PR AR IRFE Ly, R E AR 15.8 2K20.1 22K, KEZE/D 6 8
K, BRI, MoFHZKE . K—% 9.1 Tw+0.1 T
o (R EE A A 61+2.5 JEK i Ak Bk 7 BB AR 28 Ak, —NL
TR BEHEIN L X VA EL A BE /)N P LI B TE o DA
T HPIE S TE M T 51 SRR 5K ORI R 90 2% T .

The test sample cell or component cell is to be placed on a flat
smooth surface. A 15.8mmz0.1mm diameter, at least 6cm long, or
the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample.
A 9.1 kg + 0.1kg mass is to be dropped from a height of 61 + 2.5
cm at the intersection of the bar and sample in a controlled manner
using a near friction less, vertical sliding track or channel with
minimal drag on the falling mass. The vertical track or channel
used to guide the falling mass shall be oriented 90 degrees from
the horizontal supporting surface.

P g A Re, N 3 R AT I SRR R 0 )
HAE 15.8+0.1 A MR HMAMEE . X REZ— ki
o

The test samples is to be impacted with its longitudinal axis
parallel to the flat surface and perpendicular to the longitudinal axis
of the 15.8mm+0.1mm diameter curved surface lying across the
centre of the test samples. Each sample is to be subjected to only
a single impact.

38.3.4.6

N/A N/A

BRI A E A A SR AR 170°C, FF HAERER T AR R K&
R T 6 NN TR, oK.

Cells and component cells meet this requirement if their
external temperature does not exceed 170°C and there is no

disassemble and no fire during the test and within six hours after
this test.

The results METvreir s 1@t report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued
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B PR WAL R Fl5E
Clause Requirements Result Verdict
BE GaHTHAR. 835, Wm/4dam b eEs T 18 =X
{1 [ A3 T Ha i)

Crush (applicable to prismatic, pouch, coin/button cells and
cylindrical cells less than 18mm in diameter)

e v BT A R B TBCE AN T2 (A5, 5 0 BEB TN K,
TESE — el ol B RN SECRIFD . BRI FRELIEAT, EFIH
PLEAN =Ml —:

(a) HEhn /BB R13T-4+0.78 T4

(b) BRI T EE/D1002R; 5L

(c) FIBAREILIRAR 5 FEI50% i DA L .

A cell or component cell is to be crushed between two flat
surfaces. The crushing is to be gradual with a speed of

approximately 1.5cm/s at the first point of contact. The crushing is
to be continued until the first of the three options below is reached.

(a) The applied force reaches 13kN+0.78kN;

(b) The voltage of the cell drops by at least 100mV; or

(c) The cell is deformed by 50% or more of its original
thickness. TARAK,

— BEEURRIE S IR I 100 BREE S, SERED | prm e
A S RE 1 50%. BT AR 1 X. No

Once the maximum pressure has been obtained, the voltage disassemble .

drops by 100mV or more, or the cell is deformed by at least 50% of | ng rupture
its original thickness, the pressure shall be released. and no fire.

T AT B AR r b S8 M 3 B ) — TR Jti o L 11/ T 78 R b 2 A
FAPIH R S o [T 7 FeL s S A5 2 2 ) 7 1) i s

A prismatic or pouch cell shall be crushed by applying the force
to the widest side. A button/coin cell shall be crushed by applying
the force on its flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal axis.

BN BURE L BT F R — B e PR R SR %K 6
/NI o e s FH 2 T AR A I A X 6 Y R BT A FELT B R AT

Each test cell or component cell is to be subjected to one crush
only. The test Samples shall be observed for a further 6 h. The test
shall be conducted using test cells or component cells that have
not previously been subjected to other tests.

FOR BB A R A SE iR AL 170°C, I HAE R R &
W6 5 6/ A To AR, oK.

Cells and component cells meet this requirement if their
external temperature does not exceed 170°C and there is no

disassemble and no fire during the test and within six hours after
this test.

Wik 7: e &7
Test 7: Overcharge See Table 7

38.3.4.7
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71 F, B LA 20 2 ) 3 ey S ) B KRR 42 7T R L IR I A £
BN

() il 3k Aol AR 78 L FE AN R T 18RI, 2058 1 fe /) FLUS
Fe FL It 4 A5 K 7 P P S ) TR i 224K 93 3 v B/ IN

(b) il s A 78 F L s R T 18 AR, R () de /) L S S Ay
RORFR LR .21 .

TR N AE G IR L N AT, AT IR S (] Sy 24 /N .

The charge current shall be twice the manufacturer’s
recommended maximum continuous charge current. The minimum
voltage of the test shall be as follows:

(a) When the manufacturer’'s recommended charge voltage is
not more than 18V, the minimum voltage of the test shall be the

lesser of two times the maximum charge voltage of the battery or
22V.

(b) When the manufacturer’s recommended charge voltage is
more than 18V, the minimum voltage of the test shall be 1.2 times
the maximum charge voltage.

Tests are to be conducted at ambient temperature; the duration
of the test shall be 24 hours.

b

FR 70 HL b A AE RS R T AR 5 7 RN G AR, iRk

Rechargeable batteries meet this requirement if there is no
disassemble and no fire during the test and within seven days after
the test.

T,
Tt k. No
disassemble
and no fire.

38.3.4.8

Wi 8: &I A

Test 8: Forced discharge

L% 8
See Table 8

FEASE N EFRETIRE N 5 12V B A BT sRE R,
FEL VAL PR B IR A AEC 4 PR IR S5 T )36 S 45 T R BR ORI LR 2% A T o
)G

Each cell shall be forced discharged at ambient temperature by
connecting it in series with a 12V D.C. power supply at an initial
current equal to the maximum discharge current specified by the
manufacturer.

KT 24 DR/ INRIERURE P FL BEL S S5 ke F Tl AR TG, B 4 e
O L A R M BEAT SRR, TR IR] (/NN 45T
HAUE B BFBRUYIIR R IR (Z2HD .

The specified discharge current is to be obtained by connecting
a resistive load of the appropriate size and rating in series with the
test cell. Each cell shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the initial test current
(in ampere).

R J5 it B 7 F FE VAR IS AR A S 7 RN TSR, T
-k . Primary or rechargeable cells meet this requirement if there
is no disassemble and no fire during the test and within seven days
after the test.

T,
Tt k. No
disassemble
and no fire.

{¥ionaces Teghyblogy Co., Ltd.
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6. WRALAE Test Data

%1 BT 5
Table 1 Altitude simulation
LT Voltage (V) Ji% £ Mass(g) ALER, H
ﬁiﬁ = ikt - filtA, BRCERATER k
No. test After test (%) test After test (%) disassemble,
rupture, fire (Y/N)
Z1 4.181 4.181 100.000 0.8835 0.8835 0.000 N
Z2 4.178 4.178 100.000 0.8763 0.8763 0.000 N
Z3 4.177 4175 99.952 0.8831 0.8827 0.045 N
Z4 4.181 4.180 99.976 0.8836 0.8831 0.057 N
z5 4.179 4.179 100.000 0.8842 0.8842 0.000 N
X1 4.179 4177 99.952 0.8830 0.8825 0.057 N
X2 4.180 4.180 100.000 0.8930 0.8927 0.034 N
X3 4.178 4.176 99.952 0.8823 0.8818 0.057 N
X4 4179 4.179 100.000 0.8809 0.8809 0.000 N
X5 4.178 4177 99.976 0.8827 0.8827 0.000 N
%2 R R b
Table 2 Thermal test
HiJE Voltage (V) Jii £ Mass(g) HLEHR, H
ﬁni‘n e B - ) filtA, IR K
Siﬁmile gﬁzﬁi Wit)m ref?ﬁal gﬂeﬁz W= Ty(;':’si Whet:;:t:ﬁgfage,
No. ol After test (%) tet After test (%) disassemble,
rupture, fire (Y/N)
Z1 4.181 4.115 98.421 0.8835 0.8816 0.215 N
Z2 4.178 4.109 98.348 0.8763 0.8745 0.205 N
Z3 4.175 4.110 98.443 0.8827 0.8809 0.204 N
Z4 4.180 4.116 98.469 0.8831 0.8812 0.215 N
Z5 4179 4.113 98.421 0.8842 0.8825 0.192 N
X1 4177 4.107 98.324 0.8825 0.8805 0.227 N
X2 4.180 4.118 98.517 0.8927 0.8910 0.190 N
X3 4176 4.108 98.372 0.8818 0.8801 0.193 N
X4 4179 4.110 98.349 0.8809 0.8789 0.227 N
X5 4177 4.106 98.300 0.8827 0.8809 0.204 N
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Table 3 Vibration
i1 Voltage (V) Ji 5 Mass(g) HEER, 7,
ﬁéiﬁ . ] - filAA, RS K
No. test After test (%) test After test (%) disassemble,
rupture, fire (Y/N)
Z1 4115 4.115 100.000 0.8816 0.8814 0.023 N
Z2 4.109 4.107 99.951 0.8745 0.8742 0.034 N
Z3 4.110 4.110 100.000 0.8809 0.8809 0.000 N
Z4 4.116 4.113 99.927 0.8812 0.8809 0.034 N
z5 4113 4.113 100.000 0.8825 0.8825 0.000 N
X1 4.107 4.107 100.000 0.8805 0.8805 0.000 N
X2 4.118 4.118 100.000 0.8910 0.8910 0.000 N
X3 4.108 4.106 99.951 0.8801 0.8800 0.011 N
X4 4.110 4.108 99.951 0.8789 0.8787 0.023 N
X5 4.106 4.106 100.000 0.8809 0.8809 0.000 N
Tjﬁ: 4 i Shock P
HiJE Voltage (V) Jii & Mass(g) ALER, HA
#&E = o - AR, BHRATES K
No. test After test (%) test After test (%) disassemble,
rupture, fire (Y/N)
Z1 4.115 4.115 100.000 0.8814 0.8814 0.000 N
Z2 4.107 4.107 100.000 0.8742 0.8741 0.011 N
Z3 4.110 4.109 99.976 0.8809 0.8807 0.023 N
Z4 4.113 4.113 100.000 0.8809 0.8809 0.000 N
Z5 4.113 4.111 99.951 0.8825 0.8824 0.011 N
X1 4.107 4.107 100.000 0.8805 0.8805 0.000 N
X2 4.118 4.118 100.000 0.8910 0.8910 0.000 N
X3 4.106 4.106 100.000 0.8800 0.8799 0.011 N
X4 4.108 4.108 100.000 0.8787 0.8787 0.000 N
X5 4.106 4.104 99.951 0.8809 0.8809 0.000 N
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*®5 HMEL P
Table 5 External short circuit
TR R e B AR, R, X
Sample No. Peak temperature (°C) Whether disassemble, rupture, fire (Y/N)
Z1 108.6 N
Z2 1131 N
Z3 107.9 N
Z4 108.3 N
Z5 110.5 N
X1 114.2 N
X2 111.7 N
X3 106.3 N
X4 109.6 N
X5 112.8 N
%6 Bk «
Table 6 Crush
TR I e T AR, ok
Sample No. Peak temperature ("C) Whether disassemble, fire (Y/N)
Z6 54.3 N
z7 58.6 N
Z8 59.1 N
Z9 55.4 N
Z10 57.8 N
X6 59.4 N
X7 55.2 N
X8 57.7 N
X9 55.5 N
X10 58.4 N
&7 iR :
Table 7 Overcharge
FE i ALK, &K
Sample No. Whether disassembile, fire (Y/N)
Z11 N
212 N
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Z13
Z14
X11
X12
X13
X14

Z|1Z2|Z2|Z2|Z2|Z2

%8 S B
Table 8 Forced discharge

FE i ALK, &K
Sample No. Whether disassembile, fire (Y/N)

Z15 N
216
217
218
Z19
Z20
Z21
722
723
724
X15
X16
X17
X18
X19
X20
X21
X22
X23
X24

2| Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2
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7. Uif2E Procedure Photo RN |
Marking

ToAL P

Pretreatment

l
l l ,, i

Z1~Z5 26~210 Z11~Z14 Z15~724
X1~X5 X6~X10 X11~X14 X15~X24
A4

= AR

Altitude simulation

v
T e

Thermal test

' !

IRzh /AN F i ) TR R
Vibration Crush Overcharge Forced discharge
i
Shock
\4
A i
External short circuit
l v
K hb 2
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8. MiRXi% & Test equipment

LA-BT-E078 %¥£¥.ﬂz
Electronic balance
3 P =y R IS 4
LA-BT-E004 H AR SR = L*ﬁ@»ﬁ'ﬁgﬂfﬁ
Battery pressure simulation test tank
o IR (52 28 )i A B A
LpeE=015 High and low temperature (alternating) hot and heat test box
LA-BT-E013 BHATRE AR . ;
Electromagnetic vibration testing machine
Y YN
LABT-EOs6 | DUB s
Mechanical impact tester
Multi-function battery short-circuit and explosion-proof test box
X R
LABT.EOsa | MBBFERIH
Battery crush test instrument
VB A S AN
LA-BT-E026 | ISZIC(X
Temperature recorder
LA-BT-E079
LA-BT-E080 - o
LA-BT-E081 féﬁﬁ}f IR |
LA-BT-E082 pOWer Supply
LA-BT-E083

iR G R
----End of report----
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